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1.-INTRODUCTION

This classification report defines the railway classification assigned to “Decal PVC Free UVP
+ decal PP overlaminate P HT 65 UVP” in accordance with the procedures given in the EN
45545-2:2013+A1:2015 standard.

2.-TEST REQUESTED

Fire tests of railway products in compliance with the following standards:

- ISO 5658-2:2006 and ISO 5658-2 Amd1:2011: “Reaction to fire tests -- Spread of flame
Part 2: Lateral spread on building and transport products in vertical configuration.”

- ISO 5660-1:2015 and ISO 5660-1:2015/Amd1:2019: “Reaction to fire tests -- Heat
release, smoke production and mass loss rate -- Part 1: Heat release rate (cone calorimeter
method)”

- EN ISO 5659-2:2017: “Plastics -- Smoke generation -- Part 2: Determination of optical
density by a single-chamber test”

- EN 45545-2:2013+A1:2015 Annex C (Normative). Method 1: “Railway applications. Fire
protection on railway vehicles — Part 2: Requirements for fire behaviour of materials and
components. Annex C: Testing Methods for determination of toxic gases from railway
products. Smoke chamber method. *
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3.- DETAILS OF CLASSIFIED PRODUCT

In accordance with the technical specifications provided by the petitioner:
Product trade name: Decal PVC Free UVP + decal PP overlaminate P HT 65 UVP
The product is composed by four layers:

-Layer n°1: Overlamination of polypropylene, thickness of 65 um, smooth appearance
and clean glossy colour (with a superficial density of 52,9 g/m?) and clean mat
colour (with a superficial density of 51 g/m?).

-Layer n°2: Adhesive, thickness of 20 mm, superficial density of 20 g/m? (dry), white
colour and smooth appearance.

-Layer n°3: Polypropylene, thickness of 65 um, smooth appearance and white mat
colour (with a superficial density of 60,2 g/m?), white glossy colour (with a
superficial density of 58,8 g/m?) and clean glossy colour (with a superficial density
of 54,3 g/m?).

-Layer n°4: Adhesive, thickness of 20 mm, superficial density of 20 g/m? (dry), white
colour and smooth appearance.

Fixing method: The test has been performed with the product stick to the steel sheet in
accordance with the standard UNE-EN 13238:2011.

Manufacturer: Digidelta Internacional, S.A., Industrial zone Torres Novas, Lote 1, Casal
Torteiro, 2350-483 Torres Novas, Portugal.

4.-REPORT AND RESULTS IN SUPPORT OF THIS CLASSIFICATION

4.1-REPORTS

Name of Laboratory

Name of sponsor

Report ref. no.

Test method and date

Applus — LGAI
(NO9/LE895)

Digidelta Internacional,
S.A.

22/32308842-1

ISO 5660-1:2015 and ISO 5660-
1:2015Amd1:2019
19-04-2022

Name of Laboratory

Name of sponsor

Report ref. no.

Test method and date

GAIKER*
(N©72/LE187)

Digidelta Internacional,
S.A.

P-22-24691/1/1

ISO 5658-2:2006 and ISO 5658-
2 Amd1:2011
17-05-2022

EN ISO 5659-2:2017 + EN
45545-2:2013+A1:2015 Anexo C
(Normative)
13-05-2022

* Test performed by a partner accredited laboratory; the complete tests report is attached in this
classification report in Annexes, with file number: P-22-24691/1/1.
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REQUIREMENT 1
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150 veg > CFE (KW/m?) 3 28,8 > 20 KW/m2 | 220 kwW/m?2 | > 20 kw/m?
T03.01
1SO 5660-1: (m'};']'f) 3 59,75 - <90 kW/m? | <60 KW/m?
50 kW/m?
T10.01 Ds
ISO 5659-2: (4 minutes) 6 63,7 < 600 < 300 <150
50 kW/m? (dimensionless)
T10.02
1SO 5659-2: VOF4 (min) 6 115,5 < 1200 min < 600 min < 300 min
50 kW/m?
T11.01
ISO 5659-2: 50 CITs
kW/m? + EN (4 minutes) 6 0,111 <12 <09 <0,75
45545-2 Annex C. | (dimensionless)
Method 1
T11.01
ISO 5659-2: 50 CITs
kW/m? + EN (8 minutes) 6 0,101 <12 <09 <0,75
45545-2 Annex C. | (dimensionless)
Method 1

5.- CLASSIFICATION AND FIELD OF APPLICATION

This classification has been carried out according to European standard EN 45545-
2:2013+A1:2015. Railway applications — Fire protection on railway vehicles — Part 2:
Requirements for fire behaviour of materials and component.

The classifications obtained is the following one:

Product reference:
Decal PVC Free UVP + decal PP
overlaminate P HT 65 UVP

Classification according to
EN 45545-2:2013+A1:2015
(1) and (2)

R1

HL3
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6.- FIELD OF APPLICATION

(1) Classifications valid for the product described in the description of the classified product
section.

(2) Classifications valid for any colour and/or pattern of the product, as it is detailed in EN
45545-2:2013+A1:2015 standard, chapter 4.2.f., with the following parameter being
extended:

The product Decal PVC Free UVP + decal PP overlaminate P HT 65 UVP is manufactured
with different finishes. After carrying out the test at White glossy colour finish, by extension,
all the finishes are included in the same classification:

-White glossy

-White matte

-Clear glossy

7.- LIMITATIONS

This classification document does not represent type approval or certification of the
product.

Digitally signed by

Salvador Sufiol Galvez / Digitally signed by Vanessa
\ __,‘./ - Tutusaus Domingo
Responsible of Euroclasses Laboratory Manager
LGAI Technological Center S.A. (APPLUS) LGAI Technological Center S.A. (APPLUS)

The results refer exclusively to the samples tested at the time and under the conditions indicated.

The uncertainties pertain to the expanded uncertainty, which has been obtained by multiplying the typical
measurement uncertainty by the coverage factor k=2 which, for a regular distribution, corresponds to a coverage
probability of approximately 95%. The uncertainty has been calculated and they are available under request.

Applus+ guarantees that this task has been carried out in compliance with the requirements of our Quality and
Sustainability System, and furthermore, that the contractual terms and legal regulations have been complied with.
In the framework of our improvement programme, we would appreciate any comments you may deem appropriate.
These should be addressed to the manager who signs this document, or to the Quality Director of Applus+, at the

following address: satisfaccion.cliente@applus.com
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ANNEX
Gaik
MEMBER OF
BASQUE RESEARCH
& TECHNOLOGY ALLIANCE
TEST REPORT

SUBJECT N2/REPORT: P-22-24691/1/I

COMPANY: DIGIDELTA INTERNACIONAL, S.A

ADDRESS: Industrial Zone Torres Novas, Lote 1

CASAL TORTEIRO,
2350-483 TORRES NOVAS (PORTUGAL)

Arplus®

TESTED MATERIAL: DECAL PVCFREE UVP +
DECAL PP OVERLAMINATE P HT 65 UVP

DATE OF RECEPTION: 14%.10.2022
DATE OF ANALYSIS: 04%.11.2022 to0 02".12.2022

N2 OF PAGES
14
(INCLUDING THIS COVER SHEET)

The results of the analvsis onlv refer to the tested item.

GAIKER declines any responsibility regarding the veracity of the information

supplied by the client that could affect the validity of the results.

This report cannot be reproduced without the authorization of GAIKER®,
except for the complete test report. Under the assumption that the client
requires an expert report for its use during trial, it could be additionally
requested being budgeted apart the amount and the associated expenses.

ENAC is a signatory to the Multilateral Agreement (MLA), MRA Mutual Recognition Agreement of the
European Cooperation for Accreditation (EA) and the International Laboratory Accreditation Cooperation

(ILAC), in testing.

E & C Coordination BASOUE RESEARCH

cﬁf Gaiker

& TECHNOLOGY ALLIANCE

Zamudio, 28" February 2023

GAIKER Centro Tecnoldgico

Parque Tecnoldgico, Ed. 202 /&"’W%*"q,\
1/ -_— =\
48170 Zamudio . Bizkaia . Spain T rer)
T.:3494 6002323 -
mark@gaiker.es . www.gaiker.es
Page: 1 of 14

FUNDACION GAIKER. Inscrita en la seccién 12 del
Registro de Fundaciones del Pais Vasco, n? F-34. C.I.F.: G-48 870380
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MATERIAL

Arplus®

It has been received from DIGIDELTA INTERNACIONAL, S.A, specimens of a plastic film
adhered on steel sheet standard substrate.

DATA SUPPLIED BY THE CLIENT

The principal characteristics are the following ones according to the information supplied

by the test applicant:

Product trade name:

DECAL PVC FREE UVP +
DECAL PP OVERLAMINATE P HT 65 UVP

Exposed face characteristics (polyproline film overlaminate):

Material:
Thickness:

Surface density:
Colour and aspect:
Orientability:

Polypropylene

65 microns

51-53 g/m?

Clear matt and smooth
No

Internal layer characteristics (adhesive):

Type:

Thickness:

Surface density:
Colour and aspect:
Crientability:

Subject n2: P-22-24691/1/I

Adhesive

20 microns

20 g/m? (dry)
Clear and smooth
No

Page: 2 of 14
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Internal layer characteristics (polyproline film):

Material: Polypropylene
Thickness: 65 microns

Surface density: 55-60g/m?

Colour and aspect: White matt and smooth
Orientability: No

Internal layer characteristics (adhesive):

Type: Adhesive
Thickness: 20 microns
Surface density: 20 g/m2 (dry)
Colour and aspect: Clear and smooth
Orientability: No

Back layer (not exposed layer) characteristics (steel plate):

Type: Steel sheet
Thickness: 0,8 mm
Density: 7850 * 50 kg/m?3

IDENTIFICATION AND CODIFICATION
The material has been referred by the applicant and coded internally as:

Your Reference: Qur Reference:

DECAL PVC FREE UVP +
DECAL PP OVERLAMINATE P HT 65 UVP P-22-24691-B-1
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TESTS AND EQUIPMENT

It has been applied the following reaction to fire tests:

- Reaction to fire tests- Spread of flame- Part 2: Lateral spread on building and transport
products in vertical configuration according to EN 1SO 5658-2: 2006 + Amd.1: 2011 and
under these conditions:

a) Tested on the exposed face (plastic film),
b) The pilot flame is a mixture of propane and air,

Plastics. Smoke generation. Part 2: Determination of optical density by a single-chamber
test according to EN 1SO 5659-2:2017.
Railway applications- Fire protection on railway vehicles- Part 2: Requirements for fire
behaviour of materials and components. Annex C: Testing methods for determination
of toxic gases from railway products. Smoke chamber method according to EN 45545-
2:2013 + A1:2015. Annex C. Method 1.

These last two tests are carried out simultaneously and under these conditions:

a) applying a radiation of 50 kW/m? on the surface of the exposed face (plastic film),

b) the distance between the surface of the specimen and the lowest edge of the
radiator is 25 mm and pilot flame is not applied,

c) the test lasts 600 s (according to Table 6 in EN 45545-2:2013 + A1:2015 standard)

The principal equipment used to carry out the tests has been the following one:

— Smoke chamber (MT FU 0054), heat flux meter associated (MT FU 0063) and its
accessories.

— FTIR, model Gasmet CX-400, which operates with the analysis software Calcmet
STD&PRO. Version 11.11 and its accessories (MT FU 0059), with the capacity to operate
with the smoke chamber simultaneously (MT FU 0054).

— Vertical radiant panel (MT FU 0052), anemometer (MT FU 0061) and optical pyrometer
(MT FU 0056)

— Weighing machine (MT LB 0224), time device (MT FU 0029) and caliber (MT FU 0037)

NOTE:

Before tests specimens were conditioned at (23 + 2) °C and (50 % 5) % of relative humidity
until constant mass.

Subject n2: P-22-24691/1/I Page: 4 of 14
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RESULTS

The results, collected in the attached data sheets, are summarized in the following tables:

Sample:
DECAL PVC FREE UVP +
DECAL PP OVERLAMINATE P HT 65 UVP P-22-24691-B-1

Lateral flame spread determination test a/t 1ISO 5658-2:2006 + Amd 2011(%

PARAMETER Specimen 1 Specimen 2 Specimen 3 AVERAGE
CFE (kw/m?) 24,3 31,0 31,0 28,8
The following table shows the flame front evolution during the test:
Time (s) at which mark is reached Specimen 1 Specimen 2 Specimen 3
50 mm 36 36 24
100 mm 36 36 24
150 mm 38 40 38
200 mm 46 45 63
250 mm 66 84 83
300 mm 101 84 83
350 mm 138 - -
400 mm - - -
450 mm - - -
500 mm - - -
550 mm - - -
600 mm - - -
650 mm - - -
700 mm - - -
750 mm - - -
Subject n2: P-22-24691/1/1 Page: 5 of 14
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Optical smoke density determination a/t 1ISO 5659-2:2017 (Y

Arplus®
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PARAMETER Specimen | Specimen | Specimen | Specimen | Specimen | Specimen AVEE;AGE
1 2 3 4 5 6

Ds (4): Densityatthe | 35, | 1057 | 483 | 395 | 345 | 1160 | 63,7

4"minute

VOF4 (min) 93,1 178,4 114,6 80,2 58,8 167,8 115,5

Dm: Maximum density| 45,9 136,7 58,4 47,3 42,7 139,3 78,4

(2) 6 specimens were to be tested as repeatability criteria reqgarding D.max parameter was not

reached with the first three tested specimens (ISO 5659-2:2017 standard. Section 10.9.2)

The following figure shows the smoke density evolution during the 10 minutes test (Ds vs

t(s)):

Ds (dimensionless) vs time (s)

160

140

120

~—Ds specimen 1 —Ds specimen 2

100

Ds specimen 3 —Ds specimen 4

—Ds specimen 5 —Ds specimen 6

700

Subject n2: P-22-24691/1/1 Page: 6 of 14
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Gas toxicity determination test a/t EN 45545-2:2013 + A1:2015. Annex C. Method 1 (¥

PARAMETER Specimen | Specimen | Specimen | Specimen | Specimen | Specimen | AVERAGE
1 2 3 4 5 6 (3)

ClTg 4 minutes 0,131 0,094 0,109 0,097 0,173 0,060 0,111

CITg 8 minutes 0,139 0,018 0,091 0,114 0,179 0,064 0,101

(3) & specimens were to be tested as repeatability criteria regarding D.max parameter was not
reached with the first three tested specimens (EN ISO 5659-2:2017 standard. Section 10.9.2)

NOTES:

(1) Product tested on the exposed face (plastic film)

(2) The test results relate to the behaviour of the test specimens of a product under the
particular conditions of the test; they are not intended to be the sole criterion for
assessing the potential fire hazard of the product in use.

(3) This document does not represent type approval or certification of the product.

(4) Uncertainty is available for the test applicant

e e Maximum responsible for the test
4 TECHHOLOGY ALLIANCE Zamudio, 28" February 2023
Page: 7 of 14

Subject n2: P-22-24691/1/I
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ANNEX

ASPECT SHOWN BY THE PRODUCT REFERRED AS:
DECAL PVC FREE UVP +
DECAL PP OVERLAMINATE P HT 65 UVP

AFTER THE OPTICAL DENSITY TEST A/T EN I1SO 5659-2:2017 AND TOXIC GAS
DETERMINATION TEST A/T EN 45545-2:2013 + A1:2015. ANNEX C. METHOD 1.

TESTED ON THE EXPOSED FACE (PLASTIC FILM)

Subject n2: P-22-24691/1/1 Page: 8 of 14
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ASPECT SHOWN BY THE PRODUCT REFERRED AS:
DECAL PVC FREE UVP +
DECAL PP OVERLAMINATE P HT 65 UVP
AFTER VERTICAL RADIANT PANEL TEST A/T EN ISO 5658-2:2006 + AMD 2011
TESTED ON THE EXPOSED FACE (PLASTIC FILM)

Subject n2: P-22-24691/1/1 Page: 9 of 14
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ENSAYD DE PANEL RADIANTE VERTICAL
VERTICAL RADIANT PANFL

FE ASUNTO/SLMECT M2 Pe22-24651
PATERIALMATERLAL : P21 2465181
HORMAFROCFRURE FN 190 56587

INICHY DE ENSAYO/BEGINMING OF TEST: D4/11/2022
FIN IF ENSAYD/FMD OF 78570 23/11/2022
TEMIPERATUR A/ TEMPERATURE {5} 20

ANAUSTASANALYET: |, Goynaga HIRWEDADHUMITTY] %) 45
TIPD D MATERIAL: Film plastico

FYPE OF MATERLAL Pastic flem

TIRD DE SUBSTRAT: CHaps e aoeid (Sustrato estandar|

TYRE O SUBSTRATE: Steel sheet {standard subsirate|

THRC DE UNIGH: Adherido
FHPE CF JOINT: ddbered
TIFG I IUNTAS: -
TYEE OF S5ALS
RESULTANGS fRESLLTS
PROBETA | SPECIMEN 1 2 3 MEDA
AVERAGE
Espesar f Thickness {mm| 0,56 1,95 1,56
Tiermpo de ignicion de @ muestra {s) .
. . EES Eel 17

Sperian pnirion time fz)
Tiernpo de extincite del frente ce lhmas {5

L 20 s
Flame front extintion time ()
Distarcia mirima reconeda fmm)

§ . EET] 300 300 -

JAgsimur flame speeon (mm)
Tiempe de dotancia misima [s) 135 5 .
Time af mox, flame spread =)
o FE (o m') 24,395 303E .56 28,75
hiiso [y 2,562 2,4535 25858 253
e (MU} 0ivia 0,146 01332 0,16
SETTTY 0,579% 0,545 051 0,78
Duracite del ensayo [ Duation of the test (x| HOF 75 83 -

Vialor Medic de OFE/ CFF avevage vafise (KW/im") = 28,75
Valor Medio de Qsh | Gsb avenage wrive [B)fm") = 2,53
Walor Medio de Gt/ G averoge wolve (1) = 0,16
Walar Madiode qp [ go reermge vriie (kW) « 0,78

DBSERVACIONES/ OBSERVATIONS:
[t peenid ke ta de prateral inflamada? (S1NO)- Na
s fareing deirds fuf dusing the tese? (VESNDY: Mo

Tiernpa al Gue se arocuce dicha desprend mienta (5] -
T ot which flaming debns ocrars (5 -
Euplication om ol casn e gue ne span vaios |08 el ibadens §e ersay o -
Explanation in case test results are ot vk -

Otras absermcianes: MAguta

Other ofrservations: Mone

MNOT&: Los resultados del ensaya corresponden al comportamiento de las muestras de un producto, bajo las
condiciones particulares de ensayo. No pretenden constituir el dnico criterie de valeracidn del riesgo
potencial de incendio que puede llevar el uso del producta.

MOTE: Thase tese resolte refata aaly t the hehaviour of the pradiet inder the partierier conditians of thie test and thay
ore fot intended to be sole critesion for pssessing the potentiad fire hazerd of the prodict in ise.

PT FU D027 /01Rey 03 verificacion del fichero / File Verification: 26.10.2016

Subject n2: P-22-24691/1/I Page: 10 of
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ENSAYD DE DENSIDAD DE HUMOS

SAOKE DENSITY TEST
N2 ASUNTO  SUBSECT fi: P-22-24681 IMICHD DE ENSAYD { BEGINMING OF TEST: 15/11/2032
PAATERIAL [ MATERSL - F-22-14651-B1 FIM DE ENSAYO f END OF TEST - 25/11/2022
HORMA [ PROCEDURE: EM IS0 5655-2 TEMPERATURS / TEMPERATURE |20)- 16
AMALIETA fANALYET: Cegarf HUMEDAD J HLURIMDITY | %)- 52
TIPO DE MATERIAL: Limina de plistico
TYPE OF MATERIAL: Plastic shear
TIPD DE SUBSTRATO: Arers {sustrats estdndar]
THPE OF SUBSTRATE: Steel (standard ubstrete |
CARA ENSAYADA: Limina plistica
FACE TESTED:  Plastic shret
Nirved de wadiacicn [ Rediation feved (kKW m’) S
Uama pilata {57 ¢ Nal £ Pilat Fame (Yes /£ No): Na / Na
RESULTADOS / RESULTS
PROBETA | SPECIMEN 1 2 : —
Espesor { Thickness [mm) 1.01 0,23 082 0,95
Wlasa irieialf Initial Mass () 15,55 14,48 ETET] 14,55
Masa firal/ Final Mass (g) 3474 33,66 3402 34,14
Perciida de masa | hoss Loss (g) 0,81 0,82 07g 0,81
Tia mpa da ignicidn |/ ignition Time (3 57,00 65,00 62,00
Tie mpo de extincian § Cetiction Time (5] 126,00 126,00 126,00
De{d): Dersidad al minuto 4 § Densizy ot dth ariote 3837 105,70 48,25 Bd. 11
WORA {min) 93,05 17841 114,64 L2870
Dm: Dersidad masima  Masimun densiy 45,50 13672 5241 &034
iy w@ | e | mmo | me
Durackin del ensayo § Duration of the fesr (<) 600,00 /00,00 &00,00
Valor medio de Ds (4) / Ds (4] overoge value = [ZRE
Valer Medic de VOFS / VOFS average value fmin] = 1,70
Valor medio de Dm / Dm overoge valte = 80,34

OBSERVACIONES JOBSERVATIONS:

Utras observacionas: Serfe 1
Other abservstions: Set 1

NOTE: Los resultasos del ensipe orresponcen al ompartamientn de 1as musaras e un produds, bajo las
condiciones particulares ce ensaye. No pretenden constituir el dnlco orfterio de valoradén del riesgo potenclal ce
imcendiogue puade llevar el uso dal producto,

NOTE: These tesd resofh
internterd tor b ol criterion for axessig the pot

e only for fhe behowiour of the product ander e por o condiiors of this ted and they ore not
i fire hazurd of the product i v

PTFU 0028/01 Rev. 05

idn del fichars [ File Verificetion ;| 26,10,2016

Subject n2: P-22-24691/1/I Page: 11 of 14
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ENSAYC DE DENSIDAD DE HUMOS

SNOKE DENSITY TEST
NE ASUNTO / SUBSECT Ne: P-22-24681 INICK DE ENSAYD ) BEGINNING OF TEST. 02/12/2032
MATERIAL f MATERIAL - P-22-24651-B1 FIN DE ENSAYD f END DF TEST : D2/12/2022
NORMA [ PROCEDURE: M 190 BE5S-2 TEMPERATURS, [ TERIPCRATURE [2C): 20
AMALETA J ANALYST - | Gayoags HUMEDAD § HURMIDITY | %) 40

TIPO DE MATERIAL: Lamana plastica
TYPE OF MATERMAL. Plastic sheer
TIPO DE SUBSTRATA: Chapa de acers [sustrats estindar)
TYPE OF SUBSTRATE: Steel sheet {stondlards subsseare)
CARA ENSAYADA: Cara limina
FACE TESTED: Plastic sheet

Mivel de radiacidn / Rediation feved (KWim'): 5 kwifm2

Uama pilata (S / Mo} / Pifat Flome (Yes / Nok: Na f Na

RESULTADOS / RESULTS
PROBETA | SPECIMEN 1 2 ] Pl
Espesar ! Thickness [mm) 0,38 088 057 0,3%
Wasa inicialf Initdal Mass () 35,12 15,48 3475 3512
Masa firal/ Final Mas fg) 34,3 34,67 3180 1429
Perciida de masa [/ Adass Loss {g) 081 021 085 08
Tia mpo da ignicidn | ignition Tima (5) 108,00 56,00 £7.00
Tie mipe de esctineitn | Duticeion Time [5) 141,00 147,00 144,00
D={4): Dersidad al minuta &/ Densiny ot drh prinete 34,51 34,88 116,00 LEEE]
WO R4 (i 80,16 58,81 167.75 102,24
Dm: Dersicad mawsima [ Adasimun density 4733 42,68 135,33 Thdd
E::Mlif::l::::;:mma coregiea f Marimun a56d 41,17 137,58 T4.R9
Durackin del ensayo [ Duration of the test (5] 600,00 a0000 600,00
Valor medie de Ds {4) / Ds {4) sveroge value = €333
Valer Medio de VOFS [ VOFS average value jmin) = 102,24
Valor medio de Dm § Dm oversge valte = 76,48
OBSERVACIONES /OBSERVATIONS:

(rras observaciones: Serfe 2
Other abservations: Set 2

NOTA: Log regultscos del ensaye eormesponcen al compartamientn e 1as muestras de un producte, bajo las
condiciores particulares de ensaye. No pretenden constitulr el dnico ariterio de valoradién del esgo patenclal de
mcendio cue puede llevar el use del producto

WOTE: These fesd resor hater pnily fo {he behoviour of e product under sarticulor oumdidioes of this texd and ey ave not
it b b ol criterian for assevsing the potentiol fire hasned of the product in e
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BASGQUE RESEARCH
& TECHNOLOGY ALLIANCE
EASAYE) D TOMCADAD DE G ASES
SWAOKE TOKILITY TEST
MR ASUNTO / SURNCT N8 F-22-20631 MATERIAL [ MATERM © F-22-20E91 51
ANALGTA [ ANALTST. Frgar.A
windrcl- an1 ™ Emin 70 5
PROBETA .
amin wmin
LseECinEn 1
2 Eippmt & {mg/ma) o ippm} £ {mg/m¥) o
ooz 258,53 3363537 1,000 350175 3754953
to 2018 2164 201 851 =227
0 32, 5} ETRT]
|0 0,05 | 1,45 ] ]
503 = 0,001 [ 0,973 000}
hl 0,00) 0,000 000 cnng| ,000)
hr 3,76) 0,007 0.0 0,000
i o 1,000 1o 0,08 000]
s 0,57 i [ [ 1562 [T
a0 35, 54, 663) [T 35 5 55 66 0.115]
z =t =
-
T min )= L T Wrmin, 2] "t
PHaRETA Amin Bmin
seecmen 2
Gas € {ppmi Cimg/ma} I oG Cippmi ©{mg/m3) o
Co 2.5 1400 546407 [EREN
co (s 0,004 FELES] 12,280
g 000
rucsa 225
502 1,008 ao
0,000 [T
000 [
1,000 [
1000 0
[ 2,38
o
)= 5,1 #01
FROBETA . P
JiFpcinn 1 i min
i Cimgdmal I &ippmi € {mefm3) ame
ooz 3 300,73 a2e7 203
co 7.3 5,7t
o 223
iz 060
03 L
i [
| 0
st oz
es Laa
o 7355
Toua -1 1
Vs Maia €T (42 miieral /86 minuts CITG g walui= 111
Viaier Midia TG (42 minurel / 8 minuie TG avemge wives 0,061
OASERVACIONES [OBSERVATIONS:
Oras ohservacionas: Serke 1
Ocher observations: Set I
WOTA: Loz resuliodos del ensaye l corgariami ] un pradiucto, Bajo oz condicianes pariiul
o ereayc, WO pretirdan covatitul o dnico cho wabon cin el riEsn PoCiEnGial 4 ATEen G0 Gue puise Bevar i uso kol
producta.
Tihesia tast resutls Aot ouify 1 The Bk of e Hromust wnckes INa pant 15 af 1 hiast o ey ove Aot
i critevion for aaveisie e gt s
FT FUO02E,/01 Few 05 Verificasibn del fichero / File Varifieerion - 26 103006
Subject ne: P-22-24691/1/1
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Gaiker

MEMBER OF
BASGUE RESEARCH
& TECHNOLOGY ALLIANCE

EASAN D DE TOOICIDAD DE GASES

SMOKE TOKICITY TEST
NP ASLINTO f SURCT WF: F-32-20631 MATERLAL [ MATERMY | F-32-20691 61
ARALISTA { ANBLTST. Prigar.A
)= 235 T Smin 0 26,9
PROBETA ain i
oI
GAS Cippmp | Cimg/maj oG Cippmj Cimgfma) amni
o 3138402 0,00 04,72 FTESNET
vo a0 0002 .10 5073
o
| | | 043 -
sz 4,284 n.oo) 213 4515 oon)
kol o000} 0,000 0,00
i .00 0.0
et o0z2) 1.000) 5l 0,501
hee 23,252 n.019) 454 23,383 o
In_a. 33,533 n.:ﬁl 26,17 w052 :0E|
| g | paza)
T4 win 5= [TEY T2 0 min. (*6] .y
[Fromers min o min
FrECIEn 2
GAS C{mg/m3} I g Cippmp Cimg/m)
L ERTET | 1140 55577
co 2,374 n.50e) EET |
o
| 0
02
ot
s
ticte
e
i
ol
B9 20,8
FhiETA . i
Jimeeen 1 i mim
GAS Cime/ma) TG Cippmi | Cimg/m3) I amni
Loz FETETn sl g,z PEYT]
o 55017 ) 12Ls1 113,598}
= 1321
oz | 241
L] jifiaer] %
= .| [T
| a1 0
cre 0.000) [
e 0,00) 0,00
o 0,033, 16,53
frow
Veinr Madia E1TG (#° minura)l £ th minute £175 avenage vl 0,119
Valr Medip £ITG (82 minufel / 8l minuie 175 aremge walue= 0113
OESERVACIONES fORSFRVATIONS:

Otras shservacionas: Seri 2
Orher abservations: Ser 2

WOTA: Lo3 Fesuttndos d 8 2152 0 CONMESPONden 2| comganrtam ienta de 125 muestrs de un products, bajo las condicianes paril
b w0, WO B el ECU it o oo oo o valor il el iE5a0 D0t el de N G oue Bu g Bevar o uso dal
producta.
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